



- Testing of Metal, Rubber, Plastic, Dental.
- Failure analysis of components,
- Calibration of Shore hardness testers & Load cells.

## TEST REPORT

Report No: Praj/2012-10/ 237 C

Date : 06/11/2012

Customer's Name : **ConinsPune**  
Address : 885/1/4,Bhandarkar Road ,Deccan Gymkhana ,Pune-411004  
Reference : Letter Dated 20.10.2012  
Kind Attention : Mr.Deelip Patil(Director )  
Subject : Testing of Acrylic Conformal Coating Samples.

### 1.0 SAMPLE IDENTIFICATION : ACRYLCOAT , AHV 60

Sr. No.	Test Description	Standard	Unit	Results
1	Viscosity	IS 1448(P25) 2007	Cst(Sentipoise)	22.53 (22.53)
2	Specific Gravity (At 25°C)	Lab.Method	--	0.860
3	Coating Thickness (Single Coat)	Microscopic Method	Microns	17
4	Flexibility	Lab.Method	--	No evidence of cracking noted.
5	Flammability	UL 94 Guidelines (Vertical)	--	Coating is Self Extinguishing /Non Burning.

TEST CONDUCTED BY

  
A.M.BHAGAT  
PROPRIETOR